

PREASSEMBLED MATERIALS

Volant Filter Box		Volant Air Duct		Volant Air Box Lid	
Filter (See Chart Below)	1	3/8" Fitting	1	Lid Screws	4
Filter Adapter	1	5/8" Fitting	1		

FILTER OPTIONS

	DryTech 3D (Dry) Part # 5119D	
--	-------------------------------	--

HARDWARE KIT

#56 Clamp	3	#64 Clamp	1	Straight Sleeve (3.5" x 3.0")	2.5"
Reducer (3.50" x 4.0")	1	6mm-16 Bolt	5	6mm-25 Bolt	1
Flat Washer (.25" x .75")	1	Flat Washer (1/4" x .625")	6	Washer Lock 1/4"	6
6mm Nut	3	1/4" Spacer	1	Wiring Harness Bracket	1